
7XUQ�WKH�NH\�VZLWFK�WR�WKH�2))�SRVLWLRQ�DQG�
HQJDJH�WKH�3DUNLQJ�%UDNH��

Remove�hardware�from�struts�and�take�oႇ�
FDQRS\��5HWDLQ�KDUGZDUH�DQG�FDQRS\��

5HPRYH�KDUGZDUH�IURP�UHDU�VWUXWV� WR�IUHH�
JXWWHUV��5HPRYH�JXWWHUV�E\�VOLGLQJ�WKHP�XS�
DQG�RXW�RI�WKH�UHDU�ERG\��5HWDLQ�KDUGZDUH�
DQG�JXWWHUV�

)RRWUHVW�
%UDFNHWV

%DJZHOO�%UDFNHW

0DLQ�%UDFNHWV

6HDW�%DFN�
%UDFNHWV $UPUHVWV

)RRWUHVW

6HDW�%DFN�
6XSSRUW�%DU0DLQ�%UDFNHW�%UDFH

/HDQ�%DFN�&XVKLRQ

6HDW�)UDPH6HDW�%RWWRP�&XVKLRQ

+'�%UDFNHW

,1&/8'('�

5HDU�)OLS�6HDW�.LW�	�)UDPH�2QO\�.LW
,QVWDOODWLRQ�,QVWUXFWLRQV�IRU

<DPDKD��'ULYH��*��


&XVKLRQV�QRW�LQFOXGHG�LQ�)UDPH�2QO\�.LWV

7RROV�5HTXLUHG���PP�$OOHQ�:UHQFK�	���PP�6RFNHW

�PP�$OOHQ�:UHQFK

STEP 1

Turn the key switch to the OFF position
and engage the Parking Brake.

Remove hardware from the struts and take
off canopy.  Retain hardware and canopy.

STEP 2

Remove hardware from the rear struts to 
free gutters.  Remove gutters by sliding them
up and out of the rear body.  Retain hardware
and gutters.

TITAN 500 Rear Flip Seat



5HPRYH� UHDU� VWUXWV� IURP� IURQW� OHDQ� EDFN�
FXVKLRQ��5HWDLQ�DOO�

5HPRYH� DQG� UHWDLQ� WKH� IURQW� OHDQ� EDFN�
FXVKLRQ��

7HPSRUDULO\� UHPRYH�PRWRU� FRYHU� SDQHO�E\�
SRSSLQJ�RXW�SODVWLF�ULYHWV�VKRZQ��5HWDLQ�DOO��

Take� oႇ� basket� by� removing� hardware�
ORFDWHG� LQVLGH�PRWRU� FRPSDUWPHQW��5HWDLQ�
KDUGZDUH��GLVFDUG�EDVNHW�� UHPRYHUHPRYH

��PP�6RFNHW

��PP�6RFNHW�RU�:UHQFK

)ODW�+HDG�6FUHZGULYHU�RU�5LYHW�3XOOHU

��PP�6RFNHW

STEP 3

Remove rear struts from front lean back
cushion.  Retain all.

STEP 4

Remove and retain the front lean back cushion.

STEP 5

Temporarily remove motor cover panel by
popping out the plastic rivets shown.  
Retain all.

STEP 6

Take off basket by removing hardware located
inside the motor compartment.  Retain
hardware and discard basket.



3ODFH� QHZ� 0DLQ� %UDFNHWV� LQWR� EDVNHW�
PRXQWV� IURP� 67(3� �� DQG� VHFXUH� ZLWK�
UHWDLQHG�EDVNHW�KDUGZDUH�

1RWH��6WUXW�PRXQWLQJ� WDEV�RQ�EUDFNHWV�JR�
WR�WKH�RXWVLGH�RI�FDUW�DV�VKRZQ


<RX� FDQ� QRZ� UHDWWDFK� WKH� PRWRU� FRYHU�
IURP�67(3����

$WWDFK�IDFWRU\�UHDU�VWUXWV�WR�0DLQ�%UDFNHWV�
XVLQJ�KDUGZDUH�UHWDLQHG�IURP�6WHS���

$WWDFK� 0DLQ� %UDFNHW� %UDFH� WR� 0DLQ�
%UDFNHWV� XVLQJ� �PP� Q\ORFN� QXWV� IURP�
3DFN���

,PSRUWDQW��'R�127�IXOO\�WLJKWHQ�VWUXWV�XQWLO�
DIWHU�67(3����LV�FRPSOHWH�IRU�HDVLHU�FDQRS\�
UHDWWDFKPHQW���

$WWDFK� IURQW� OHDQ� EDFN� FXVKLRQ� WR� 0DLQ�
%UDFNHWV� XVLQJ� KDUGZDUH� UHWDLQHG� IURP�
6WHS���

��PP�6RFNHW

��PP�6RFNHW

��PP�6RFNHW

��PP�6RFNHW

STEP 7

Place new Main Brackets into basket mounts
from STEP 6 and secure with retained basket
hardware.

NOTE: Strut mounting tabs on brackets go
to the outside of cart as shown.

*You can now reattach the motor cover
from STEP 5.

STEP 8

Attach factory rear struts to Main Brackets
using hardware retained from STEP 3.

STEP 9

Attach Main Bracket Brace to Main Brackets
using hardware from Pack 2.

IMPORTANT: DO NOT fully tighten struts until
after STEP 20 is complete for easier canopy 
reattachment.

STEP 10

Attach Front Lean Back Cushion to Main
Brackets using hardware retained from STEP 
4.



$����&XW�SODVWLF�GLYLGHU�LQ�EDJZHOO�LI�QHHGHG�
to� allow� Bagwell� Bracket� to� sit� Àush� in�
EDJZHOO��

%��5HPRYH�IDFWRU\�EROWV�IURP�EDJZHOO�

$WWDFK� %DJZHOO� %UDFNHW� XVLQJ� �[��PP�
bolts,� lock� washers,� &� Àat� washers� from�
3DFN���

,03257$17��'R�QRW�WLJKWHQ�KDUGZDUH�XQWLO�
6WHS����LV�FRPSOHWH�

$WWDFK�6HDW�)UDPH�WR�0DLQ�%UDFNHWV�XVLQJ�
WKH���[��PP�EROWV�IURP�3DFN���

$WWDFK� WKH� 6HDW� )UDPH� WR� WKH� %DJZHOO�
%UDFNHWV�XVLQJ���[��PP�EROWV�IURP�3DFN�
��

5(029(5(029( 5(029(5(029(

��PP�6RFNHW

��PP�6RFNHW

��PP�6RFNHW�	�:UHQFK

��PP�6RFNHW�	�:UHQFK

AEnlarge hole by drilling using a 7/16" drill
bit.

IMPORTANT: Be sure to drill all the way
through the frame.

STEP 11

A) Cut plastic divider in bagwell if needed
to allow Bagwell Bracket to sit flush in 
bagwell.

B) Remove factory bolts from bagwell.
Enlarge hole by drilling using a 7/16"
drill bit.

IMPORTANT: Be sure to drill all the way 
through the frame.

STEP 12

Attach Bagwell Bracket using 10x90mm
bolts, lock washers, & flat washers from 
PACK 1.

STEP 13

IMPORTANT: DO NOT tighten the hardware
until STEP 20 is complete.

Attach Seat Frame to Main Brackets using the
10x25mm bolts from PACK 2.

STEP 14

Attach the Seat Frame to the Bagwell 
Brackets using 10x25mm bolts from
PACK 2.



�$�� $WWDFK� )RRWUHVW� WR�%DJZHOO� %UDFNHW�
XVLQJ���[��PP�EROWV�IURP�SDFN���

�%��$WWDFK�)RRWUHVW�%UDFNHWV�WR�)RRWUHVW�
DQG� $UPUHVW� XVLQJ� ��[��PP� EROWV� IURP�
3DFN���

��PP�6RFNHW�	�:UHQFK

��PP�6RFNHW�

3ODFH�6HDW�%DFN� 6XSSRUW� %DU� LQ� UHDU� RI�
6HDW�)UDPH�DV�VKRZQ��

$�� 8VLQJ� ��[��PP� EROWV� DQG� 5XEEHU�
6SDFHUV� IURP� 3DFN� ��� DWWDFK� WKH� $UP�
5HVWV� WR� WKH� UHDU� RI� WKH�6HDW�)UDPH� DQG�
6HDW�%DFN�6XSSRUW�%DU��

%�� $WWDFK� $UPUHVWV� WR� WKH� IURQW� RI� 6HDW�
)UDPH� �XVLQJ� WKH���[��PP�&RXQWHUVXQN�
EROWV�IURP�3DFN����5HSHDW�SURFHVV�RQ�WKH�
RWKHU�VLGH�

���3KLOOLSV�7LS����PP�6RFNHW�	�:UHQFK �$�

�%�

$WWDFK�6HDW�%DFN�%UDFNHWV�WR�/HDQ�%DFN�
&XVKLRQ� XVLQJ� KDUGZDUH� IURP� 3DFN� ���
7LJKWHQ�KDUGZDUH�


6SDFHU

�%�

�%�

�%� �$�

STEP 15

Place Seat Back Support Bar in rear of 
Seat Frame as shown.

A) Using 10x70mm bolts and Rubber Spacers
from PACK 3, attach the Arm Rests to the rear 
of the Seat Frame and Seat Back Support Bar.

B) Attach Arm Rests to the front of the Seat
Frame using teh 10x45mm Countersunk 
bolts from PACK 3.  Repeat process on the 
other side.

STEP 16

A) Attach Footrest to Bagwell Bracket
using 10x25mm bolts from PACK 2.

B) Attach footrest Brackets to Footrest
and Arm Rest using 10x70mm bolts from
PACK 3.

STEP 17

Attach Seat Back Brackets to Lean Back
Cushion using hardware from PACK 5.
Tighten hardware.



$WWDFK�/HDQ�%DFN�&XVKLRQ�Z�EUDFNHWV�WR�
6HDW�%DFN�6XSSRUW�%DU� XVLQJ� ��[��PP�
EROWV�IURP�3DFN����

5HDWWDFK�FDQRS\�XVLQJ�KDUGZDUH�UHWDLQHG�
IURP�6WHS���

1RWH��<RX�FDQ�QRZ�IXOO\�WLJKWHQ�DOO�VHDW�NLW�
KDUGZDUH��

�

�

,167$//$7,21�&203/(7(

��PP�6RFNHW�	�:UHQFK

���3KLOOLSV�7LS

�PP�$OOHQ�:UHQFK�	���PP�:UHQFK

���3ODFH��+'��EUDFNHW�on�Àip�seat�as�shown.�
Align�bracket�holes�to�the�Àip�seat�mounting�
KROHV��,QVHUW�1\ORQ�VHDW�VWUDS�EHWZHHQ�+'�
bracket�and�Àip�frame�at�desired�location.��
�
���0DNH�VXUH�WKH�WKLFNHVW�SDUW�RI�WKH�VHDW�
ERWWRP�LV�WRZDUGV�WKH�UHDU��&HQWHU�VHDW�
bottom�from�left�to�right�on�Àip�frame.�3UHVV�
cushion�¿rmly�against�HD�bracket�and�seat�
IUDPH��8VLQJ�FRXQWHUVXQN�EROWV�IURP�3DFN�
���WLJKWHQ�WKH�VHDW�ERWWRP�WR�VHDW�IUDPH�DV�
VKRZQ�


&RYHU�EROW�KROHV�XVLQJ�VXSSOLHG�3ODVWLF�
&DSV�IURP�3DFN���

STEP 18

Attach Lean Back Cushion with brackets
to Seat Back Support Bar using 10x45mm
bolts from PACK 4.

STEP 19

Make sure the thickest part of the Seat Bottom
is towards the rear.  Center Seat Bottom from 
left to right on flip frame.  Insert Nylon Seat 
Strap between Seat Bottom and Flip Frame at 
desired location.  Press cushion firmly against 
Seat Frame.  Using countersunk bolts from 
Pack 6, tighten the Seat Bottom to Seat Frame 
as shown. 

STEP 20

Reattach canopy using hardware retained from
STEP 1.

NOTE: You can now fully tighten all seat kit 
hardware




